
 Contract for Professional Services 
Page 1 of 12 

CITY OF CORPUS CHRISTI 
AMENDMENT NO. 1 TO 

CONTRACT FOR PROFESSIONAL SERVICES 
 
 

FOR PROJECT (No./Name) 18069A - Greenwood Wastewater Treatment Plant Dissolved Air 
Flotation Unit Rehabilitation & Odor Control 

 
The City of Corpus Christi, a Texas home rule municipal corporation, P.O. Box 9277, Corpus Christi, 
Nueces County, Hazen Sawyer, a New York Corporation with a Corpus Christi office, 5626 S. Staples 
Street, Corpus Christi, Nueces County, Texas 78411, (Consultant), hereby agree as follows: 
 
  

TABLE OF CONTENTS 
 

ARTICLE NO.  TITLE                 PAGE 
 
ARTICLE I  SCOPE OF SERVICES ...................................................................2 
[...]
term needs at the facility.  
 
Although, previous studies have been performed at the GWWTP including: E13118 – Greenwood 
WWTP Asset Management Report (2014); E10047 – Greenwood WWTP Emissions and Odor 
Control Improvements (2014); and the Wastewater Management Plan (2016, no comprehensive 
process evaluation of the plant has been performed to date.  The City is interested in performing 
a comprehensive evaluation of the GWWTP to understand the limitations of the existing facility 
and develop alternatives that vision the site for current and future needs 
 
PURPOSE 

The City selected Hazen and Sawyer (ENGINEER) to provide engineering services to 
 
(1) Evaluate the existing unit processes at the GWWTP 
(2) Assess up to three process train alternatives for upgrading the GWWTP, and 
(3) Develop a conceptual design report for the selected alternative.   
 
The intent of the alternatives assessment is to identify a plan for improvement that meets all 
key goals and drivers for GWWTP while considering potential cost savings gained through 
reconfiguring current operations.  The objectives of project are as follows: 
 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 2 of 21 

1) A detailed process evaluation will include a hydraulic capacity evaluation 
(development of the plant hydraulic profile), a treatment (liquids and solids) capacity 
evaluation, and development and calibration of a biological process model for the 
plant.  The calibrated process model will provide a defensible basis for determining 
viable process configurations and vetting performance of future regulations (e.g. 
biological nutrient removal). 

 
2) An alternatives assessment utilizing the calibrated biological process model will 

evaluate up to three (3) alternatives for upgrading the unit processes at the Greenwood 
WWTP. The alternatives assessment will detail the process and infrastructure 
requirements needed to meet treatment goals to provide planning level costs and  aid 
in the selection of future GWWTP improvements 

 
3) A conceptual basis of design and opinion of probable cost for the selected alternative 

will provide a scope of work for detailed design improvements needed at the GWWTP.  
 
 
SCOPE OF SERVICES  
 

 CONCEPTUAL DESIGN BASIS 
 

1.01 Project Progress Meetings and Minutes 
 

ENGINEER will coordinate the kick-off meeting and regular progress meetings. 
ENGINEER will prepare meeting minutes and will finalize and distribute after review by 
The City’s staff. 

 
Scope Item Assumptions: 
 

 Meetings will be held at the Corpus Christi Utilities building 
 Utilities and Engineering Services Staff will attend progress meetings.  
 ENGINEER’s staff working on the project remotely will dial in by phone as 

necessary 
 
Meetings: 

 
 One (1) one-hour kickoff meeting 
 Five (5) one-hour progress meetings (bi-monthly) with utility and engineering 

services staff 
 
Deliverables: 

 
 Meeting Minutes and sign-in sheet 

 
1.02 Project Coordination  

  



 
City Proj. No. 18069A  Exhibit “A” 
  Page 3 of 21 

ENGINEER will coordinate with utilities staff regarding wastewater sampling at the 
Greenwood WWTP for the process evaluation and historical data requests. The 
ENGINEER will coordinate with Engineering Services regarding historical document and 
drawings requests. 

 
Scope Item Assumptions: 
 

 The City staff will provide historical documents, drawings and data as requested. 
 

Meetings: 
 
Included under Subtask 1.01 Project Progress Meetings and Minutes. 
 
Deliverables: 
 
N/A 

 
1.03 Detailed Project Schedule and Updates 

 
ENGINEER will provide project schedule to the City with updates as the project 
progresses. 

 
Scope Item Assumptions: 
 

 The City staff will provide feedback on project schedule.  
 

Meetings: 
 
Included under Subtask 1.01 Project Progress Meetings and Minutes. 
 
Deliverables: 
 

 One (1) project schedule at the kickoff meeting 
 Three (3) project schedule updates 

 

1.04 Site Survey and Coordination 
 

ENGINEER will review historical drawings and perform additional minimal surveying 
activities to confirm elevations of critical structures that are required to complete the 
hydraulic capacity task listed below.  This effort may include:  

 
 Review existing plant survey information for data (elevations of equipment) 
 Critical elevations, such as top of weirs, top of structure, water level over weirs, 

and freeboard, will be field surveyed to confirm as-built/record drawing information.   
 Site survey for missing information (if needed) 

 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 4 of 21 

Scope Item Assumptions: 
 

 The City staff will provide existing plan drawings or site survey AutoCAD file to 
ENGINEER.  
 
Meetings: 
 
Included under Subtask 1.01 Project Progress Meetings and Minutes. 
 
Deliverables: 
 

 N/A 
 

1.05 Review Existing Geotechnical Investigation Findings  
 

ENGINEER will review existing geotechnical investigation information.  
 
Scope Item Assumptions: 
 

 The City staff will provide existing geotechnical investigation report to the 
ENGINEER.  

 Effort does not account for ENGINEER to perform or review new geotechnical 
evaluations. 

 
Meetings: 
 
Included under Subtask 1.01 Project Progress Meetings and Minutes. 

 
Deliverables: 
 

 N/A 
 

1.06 Process Evaluation  
 

1.06 A Hydraulic Capacity Evaluation 
 
ENGINEER will review historical flows to the Greenwood WWTP.  A site walk through will 
be conducted with plant staff, and the ENGINEER will review and evaluate previously 
completed wastewater flow projections and influent peaking factor from studies by others.   
 
ENGINEER will develop a hydraulic profile of the WWTP using HazenPro software. 
ENGINEER will determine maximum month and associated peak hourly flow rates that 
the plant is capable of hydraulically conveying without submerging weirs and/or 
overloading unit processes. Considerations for wet weather operating protocol and bypass 
configurations will be incorporated by the ENGINEER. A peaking factor (based on 
historical influent flow data) will be applied to estimate the hydraulic condition at the peak 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 5 of 21 

2-hour flow.  Hydraulic restrictions and limitations will be identified at the maximum 
determined flow rate. 
 
ENGINEER will calculate the hydraulic grade line through the WWTP and the hydraulic 
capacity of the treatment facilities at various flows using the hydraulic model to identify 
hydraulic bottlenecks that must be addressed within each alternative treatment approach. 
The plant’s 100-year flood elevation will be confirmed utilizing the most current FEMA 
maps.  Two (2) meetings will be conducted with plant staff to confirm existing flow path, 
size, and location of buried pipelines. 
 

Scope Item Assumptions: 
 

 The City staff will provide historical flow data to ENGINEER. 
 The City will provide all necessary information to validate flow projections/ 

peaking factors. 
 The City staff will meet with the ENGINEER to confirm existing flow path and 

size and location of buried pipelines. 
 

Meetings: 
 

 One (1) two-hour onsite walk through with plant staff 
 One (1) two-hour meeting to confirm historical flow data 

 
Deliverables: 
 

 Hydraulic profiles of the three (3) evaluated alternatives 
 

1.06 B Liquids and Solids Treatment Capacity Evaluation 
 
ENGINEER will review historical wastewater loads to the Greenwood WWTP. A site walk 
through will be conducted with plant staff. ENGINEER will develop a supplemental 
sampling plan for additional required data and review supplemental sampling results 
provided by the City.  

 
ENGINEER will conduct a liquid treatment process evaluation to meet the plant’s current 

NPDES permit discharge limits. ENGINEER will develop a biological process model using 
BioWinTM software.  The process model will be calibrated using supplemental sampling 
data collected as part of this project and validated with historical reported data. 
Additionally, the ENGINEER will develop a special sampling plan at major unit process 
locations which will include speciation of influent wastewater and recycle flows to verify 
performance data, developing accurate loading information, and establishing process 
capacity limits in order to calibrate the process model.  The following unit processes will 
be evaluated: primary clarifiers, blowers, aeration basins, secondary clarifiers, RAS/WAS 
pumping facilities, DAFT, anaerobic digesters, digester pumping facilities, and belt filter 
press.  
 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 6 of 21 

The evaluation of each unit process will include: 
 

 Identifying unit process sizing criteria and any deficiencies that must be 
addressed to reliably meet the plant’s discharge permit limits. 

 Evaluating the potential to modify the existing facilities to address any 
identified deficiencies.  Of particular importance is the aeration basin blowers 
capability to turndown to meet air requirements during minimum flow 
conditions. 

 
The ENGINEER will utilize a process model to simulate plant performance under varying 
plant flows and loads.  Plant data will be utilized for model input and calibration.  This will 
require a characterization of historical raw wastewater data and field sampling of existing 
unit processes to develop a nutrient profile through the treatment process.   
 
ENGINEER will characterize the influent of the WWTP including: 

 Characterize potential influent wastewater average, maximum month and 
maximum day concentrations based on historical information. 

 Confirm flow peaking factors for maximum month and peak hourly flows based 
on existing flow records and predicted changes to the flow characteristics.  

 
ENGINEER will perform special sampling with the assistance of City staff for a period of 
one week.  Two types of sampling will be performed: 

 Composite sampling (minimum of seven consecutive days preferably during grab 
sampling event) – the City will assist in setting up automated samplers (if they 
currently are not used) for the WWTP influent, primary effluent and final effluent.  
The City will collect the samples daily and the analysis will be filtered and analyzed 
by City staff or their contracted laboratory 

 Profile grab sampling (five separate profiles over three days) – the ENGINEER will 
collect grab samples at various unit process and perform analysis in the field with 
the exception of TSS, VSS, BOD5 and TKN which the City staff and/or contract 
laboratory will analyze.   

 
ENGINEER will conduct a solids treatment process evaluation. Historical plant data will 
be analyzed to estimate sludge quantities and compared to actual sludge production 
numbers.  Sludge wasting, thickening, digestion, and dewatering facilities will be evaluated 
to include: 
 

 Identifying unit process sizing criteria and any deficiencies that must be 
addressed to reliably treat sludge produced based upon an annual average 
plant flow of 8 mgd. 

 Evaluating the potential to modify the existing facilities to address any 
identified deficiencies. 

 
Scope Item Assumptions: 
 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 7 of 21 

 The City staff will provide historical influent wastewater load and flow data to 
ENGINEER. 

 The ENGINEER with the City’s assistance will perform one supplemental 
sampling event.   

 The City will provide or rent auto-samplers required for the supplemental 
sampling event.  

 The City will prepare and transport samples that require analysis by the City 
staff and/or contract laboratory 

 It is assumed that responsibility for the sampling and analysis will be divided 
as follows: 

o Composite sampling, filtration and analysis will be conducted by the 
City staff and/or contracted laboratory 

o Profile grab sampling will be conducted by ENGINEER.  Analysis will 
be performed by the ENGINEER with exception of TSS, VSS, BOD5 
and TKN analysis which will be performed by the City staff and/or 
contracted laboratory 

 Laboratory analysis costs for the composite sampling analysis and the TSS, 
VSS, BOD5 and TKN for grab samples are not included as part of the 
ENGINEER’s fee 
 

 
Meetings: 
 

 Three (3) one-hour operations meetings with plant staff 
 Three (3) days of special sampling  

 
Deliverables: 
 

 Section on biological process modeling development, calibration, validation 
and assessment in the Draft Conceptual Design Report  

 
1.06 C Asset Validation of Existing Condition Assessment Reports 
 
ENGINEER will validate previous condition assessments for each unit process based and 
present alternatives based on proven treatment equipment and processes.  Major aspects 
to be considered include: 
 

 Aeration basins 
 Primary clarifiers 
 Secondary clarifiers 
 Dissolved air flotation 
 Anaerobic digesters 
 Belt filter press and polymer feed system 
 Pumping/piping 

 
Engineer will validate the previous condition assessments of the existing plant buildings 
and structures. An evaluation will be performed to determine if it is more cost-effective to 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 8 of 21 

rehabilitate or to demolish and construct new structures.  This work will be coordinated 
closely with Tasks 1.06B and 1.07.  In addition, existing plant will be assessed in general 
water tightness of roofing systems, structural cracks, ventilation, and conformance to the 
applicable building codes.  The assessment will delineate deficiencies and provide 
recommended improvements and associated construction cost estimates.   

Three (3) two-hour site visits for the asset validation of existing condition assessment 
reports will be conducted by the ENGINEER in order to confirm information obtained in 
the reports. 
 

Scope Item Assumptions: 
 

 The City staff will provide existing condition assessment report(s) to the 
ENGINEER. 

 
Meetings: 
 

 Three (3) two-hour site visits for asset validation 
 
Deliverables: 
 

 Section on asset validation of existing condition assessment in the Draft 
Conceptual Design Report. 

 
1.06 D Odor Control Gap Evaluation 
 
ENGINEER will review the odor control assessment report for the Greenwood WWTP and 
identify any gaps in the report. Alternatives will be evaluated with respect to odor control 
for the following unit processes: 
 

 Primary clarifiers 
 Solids drying beds (currently only used for sewer flushing solids) 

 
Additionally, the ENGINEER will evaluate odors for impact to the community offsite.  The 
ENGINEER will coordinate with City Staff to understand current and previous odor control 
measures employed at other WWTPs to provide uniformity in odor control systems when 
possible. 

 
Scope Item Assumptions: 
 

 The City staff will provide the existing odor control evaluations to the 
ENGINEER. 

 The City will provide any available odor complaint history for the past 3 years. 
 The City staff will provide information on odor control systems at other WWTPs. 

 
Meetings: 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 9 of 21 

 
Included under Subtask 1.06 B Treatment (Liquids/Solids) capacity evaluation and 
process modeling. 

 
Deliverables: 
 

 Section on odor control gap evaluation of existing odor control evaluation in 
the Draft Conceptual Design Report. 

 
1.06 E Electrical Evaluation 
 
ENGINEER will evaluate electrical equipment and electrical distribution system at the 
WWTP based on existing condition assessment report by others. ENGINEER will also 
complete a standby power evaluation. 

 
Scope Item Assumptions: 
 

 The City staff will provide existing electrical system data to the ENGINEER. 
 The City staff will provide existing condition assessment report(s) to the 

ENGINEER. 
 The City staff will furnish an employee who is knowledgeable with the 

plant’s electrical system to open MCCs, switchgear, lighting panels, etc. 
 

Meetings: 
 

 Three (3) two-hour site-visits or meetings with plant staff regarding electrical 
evaluation 
 

Deliverables: 
 

 Section on electrical evaluation, electrical distribution system evaluation and 
standby power in the Draft Conceptual Design Report. 

 
1.06 F I & C and SCADA Evaluation 
 
ENGINEER will evaluate hardware and software at the WWTP based on existing condition 
assessment report by others and discussions with plant staff. ENGINEER will conduct a 
network analysis and process evaluation at the plant.  Hardware devices, software 
programming, and network cabling/connections will be evaluated to ensure conformance 
and standardization with the City’s other WWTPs. 

 
Scope Item Assumptions: 

 
 The City staff will provide existing I & C and SCADA system data to the 

ENGINEER. 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 10 of 21 

 The City will provide existing electrical condition assessment report(s) to the 
ENGINEER. 

 
Meetings: 
 

 Two (2) one-hour meetings to discuss the condition assessment and future 
requirements 
 

Deliverables: 
 

 Section on electrical evaluation, electrical distribution system evaluation and 
standby power in the Draft Conceptual Design Report. 

 
1.07 Alternatives Assessment 

 
1.07A-Alternatives Evaluation 
 
ENGINEER will evaluate three (3) process alternatives. Ease of operability, upgrading 
existing infrastructure and odor control will be considered. ENGINEER will use the 
calibrated biological process model of the existing WWTP to identify any deficiencies in 
the existing WWTP treatment capacity that may need to be addressed. ENGINEER will 
evaluate the capacity of each unit process for current and future needs. 
 

 Alternative 1: Current Process with enhancements: Upgrades to the DAFT, 
anaerobic digesters, belt filter presses, and odor control systems. 

 Alternative 2: No primaries with aerobic digestion: Removal of primary 
clarifiers, replacement of DAFT with alternative thickening process, conversion 
of anaerobic digesters to aerobic digesters, belt filter presses replacement or 
augmentation with centrifuges, and odor control systems will be considered. 

 Alternative 3: A third alternative will be developed during the alternatives 
assessment. 

 
Improvement of the aeration basins to fine-bubble diffusion will be considered for all 
options. 
 

Scope Item Assumptions: 
 

 The City staff will provide feedback to the ENGINEER on the alternative 
ranking criteria (1.07 D). 

 
Meetings: 
 
Included under 1.07 G Selection Meeting. 

 
Deliverables: 
 



 
City Proj. No. 18069A  Exhibit “A” 
  Page 11 of 21 

 Section on alternatives evaluation in the Draft Conceptual Design Report. 
 
1.07B-Conceptual Layout of Alternatives 
 
ENGINEER will develop a layout drawing for each of the three (3) alternatives to document 
the projected footprint required for each infrastructure improvement.  A more detailed 
layout for the selected alternative will be completed during detailed design (separate 
contract)  

 
Scope Item Assumptions: 
 

 The City staff will provide feedback to the ENGINEER on the alternative 
ranking (1.07 D). 
 

Meetings: 
 
Included under 1.07 G Selection Meeting. 

 
Deliverables: 
 

 Conceptual layout drawings for each of the three (3) alternatives 
 Section on footprint evaluation / conceptual layout of alternatives in the Draft 

Conceptual Design Report 
 

1.07C-Conceptual Opinion of Probable Cost  
 
ENGINEER will compile an opinion of probable cost for each of the three (3) alternatives 
to provide a planning level cost estimate for alternative selection purposes.  . 

 
Scope Item Assumptions: 
 

 The City staff will provide feedback to the ENGINEER on the opinion of 
probable costs (1.07 D). 

 
Meetings: 
 
Included under 1.07 G Selection Meeting. 

 
Deliverables: 
 

 Section on the opinion of probable cost for each of the three (3) alternatives in 
the Draft Conceptual Design Report. 